

TEST REPORT No. 374261

Customer

F.X. BORG FURNITURE Ltd.
Xewkija Industrial Estate - XEWKIJA - XWK 3000 - Gozo - Malta

Item*

**hinged, single-acting, single-leaf timber doorset
with no vision panel called "FR 30 Oak Veneer Door"**

Activity

**determination of the fire resistance in accordance with
standards UNI EN 1634-1:2018+AC 1:2018
and UNI EN 1363-1:2020**

Results

Integrity	31 min
Insulation I₂	> 31 min
Insulation I₁	> 31 min

(*) according to that stated by the customer.

Bellaria-Igea Marina - Italy, 27 August 2020

Chief Executive Officer
(Dott. Arch. Sara Lorenza Giordano)

Firmato digitalmente da SARA LORENZA GIORDANO

Order:
83187Item origin:
sampled and supplied by the customerIdentification of item received:
2020/0572 dated 5 March 2020Activity date:
22 July 2020Activity site:
Istituto Giordano S.p.A. - Blocco 7 - Via Giovanni
Verga, 6 - 47043 Gatteo (FC) - Italy

Contents	Page
Introduction	2
Description of item	2
Conditioning	4
Pre-test verification	4
Method	5
Results	6
Findings	8
Field of direct application of test results	9

This document is made up of 27 pages and shall not be reproduced except in full without extrapolating parts of interest at the discretion of the customer, with the risk of favouring an incorrect interpretation of the results, except as defined at contractual level.

The results relate only to the item examined, as received, and are valid only in the conditions in which the activity was carried out.

This document is the English translation of the test report No. 374261 dated 27 August 2020 issued in Italian; in case of dispute the only valid version is the Italian one.

Date of translation: 14 October 2020.

The original of this document consists of an electronic document digitally signed pursuant to the applicable Italian Legislation.

Chief Test Technician:

Dott. Geol. Franco Berardi

Fire Resistance Laboratory Manager:

Dott. Ing. Stefano Vasini

Compiler: Agostino Vasini

Reviewer: Dott. Geol. Franco Berardi

Page 1 of 27